

HILTI TEST REPORTS - FIRESTOP

REPORT	DESCRIPTION	UPDATED
<u>CFS-COS (VOC)</u>	Test Certificate (VOC) for CFS-COS Firestop Composite Sheet	5/6/16
<u>CFS-TTS (VOC)</u>	Test Certificate (VOC) for CFS-TTS Top Track Seal	10/9/15
<u>CP 606 (VOC)</u>	Test Certificate (VOC) for CP 606 Flexible Firestop Sealant	4/1/15
<u>CP 653 (Air)</u>	Test Report (Air) for CP 653 Speed Sleeve	12/3/15
<u>CF 812 (STC)</u>	Test Report (STC) for CF 812 Window and Door Pro Low-Pressure Filler Foam	9/16/15
<u>CFS-D (STC)</u>	Test Report (STC) for CFS-D Firestop Cable Disc	3/24/15
<u>CFS-TTS OS (STC)</u>	Test Report (STC) for CFS-TTS OS Top Track Seal	10/7/15
<u>CFS-TTS (STC)</u>	Test Report (STC) for CFS-TTS Top Track Seal	10/7/15
<u>CP 605 (STC)</u>	Test Report (STC) for CP 605 Bottom-of-Wall Firestop Sealant	6/25/15
<u>CP 606 (STC)</u>	Test Report (STC) for CP 606 Flexible Firestop Sealant	6/20/16
<u>CS-SL SA (STC)</u>	Test Report (STC) for CS-SL SA Smoke and Acoustic Sleeve	7/30/15
<u>CS-SL SA (STC)</u>	Test report Hilti CS-SL SA Smoke and Acoustic Sleeve in Air Handling Spaces (Plenums)	3/1/17
<u>FS-ONE MAX (STC)</u>	Test Report (STC) for FS-ONE MAX Intumescent Firestop Sealant	12/11/14
<u>CFS-COS (VOC)</u>	Test Report (VOC) for CFS-COS Firestop Composite Sheet	5/6/16
<u>CP 606 (VOC)</u>	Test Report (VOC) for CP 606 Flexible Firestop Sealant	4/21/15
<u>FS-ONE MAX (VOC)</u>	Test Report (VOC) for FS-ONE MAX Intumescent Firestop Sealant	8/15/16
<u>CFS-SP SIL (WDR) #1</u>	Test Report #1 (WDR) for CFS-SP SIL Firestop Silicone Joint Spray	3/4/14
<u>CFS-SP SIL (WDR) #2</u>	Test Report #2 (WDR) for CFS-SP SIL Firestop Silicone Joint Spray	9/23/15

*Revised February, 2017